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Name of Sample: Lithium-ion Polymer Battery JE40 3.8V
2820/3000mAh 10. 7/11. 4Wh (min/typ)

Fie e CEE GRED RTHRARD

Consignor: 4




LA TR AR S
¥ o k&

SRICI Testing Centre Test Report NO. 1118030187

1/11
Tl HETRAY M JE10 3.8V 2820/3000mAh 10. 7/11. 4%h (min/typ)
M5t AR Chinese
Name of Sample R Lithium-ion Polymer Battery JE40 3.8V 2820/3000mAh 10.7/11.4%h(min/typ)
English
a5 1118030187
Sample No.
EXTR ¥ KR GEED BFERAR
Consignor /
& 4 KRS CEED T RAT
Manufacturer SCUD (FUJIAN) ELECTRONICS CO., LTD.
- BAE (CTRRSBENNRICE REARETN)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
F R ATSE BAE CGCTRESEmENCD BT
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3 ‘Q‘
¥ o sha) , ‘ ——
A da3P AL 55
Appearance Silvery Aluminum-plastics shell %/% y
s 5 2 S i
HoudkZ B 9018-03-16 WAL B B 2018-03-21 ~ 2018-04-20 \
Accepted Date Test Date
o 8 Tel BEASLAEL ; FAAR ; sl ; phals s SRR Fr 0 i e o B ks e
£ Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
SR, ZFFMRTFOREE (RTRERYEMOEN RGEMFETFN)
ST/SG/AC. 10/11/Rev. 6 38. 3tRAEER.,
ﬁm’]%ﬁ:\. The sample has passed the test items of UNITED NATION R g ions on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and @ﬂ %ﬁc. 0/11/Rev. 6
Conclusion 38.3 ; \4"{7
2 H W (DR ta) 3 ; —2=
Hix
Comment
iR R L / SR D
Consignor 350015
Addigss Post Code
N3 A | WV‘ CE>A ng‘? %4
Approver: e Checker: Compiler:
RE

=1

fll S LREM (Vice chief engineer)

Title:
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g | A E LA FERRBATEERT pasr | cmen | sz
N Name of Test Standard requirement or The Test R It C lusi R K
R Items Clause Number of Standard est hesu onclusion cIral
BAHE (GeFraRiEmnass ﬁt%uﬁin#iﬁ?ﬁi
- , FHE) ST/SG/AC. 10/11/Rev. 6 38. 3 REKT. | W 1
1 %E*ﬁm UN Manual of Tests and Criteria g : =
See Appendix 1 & i
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 1 Passod
simulation o
A CGRTERRYERNEBCE SRRk
AR FH) ST/SG/AC. 10/11/Rev. 6 38.3 KT 2 | HFE 2
2 e UN Manual of Tests and Criteria See Appendix 2 % /
Thermal test  [sT/56/AC. 10/11/Rev. 6 Section 38.3 Test 1.2 Passed
BAH (RTREREHNERNTE R
2 T ST/SG/AC. 10/11/Rev. 6 38.3 BT 3 | Bpgse 3
3 . A UN Manual of Tests and Criteria i Py - ey
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 #k% AppEndLE S P&;ﬁd /
A G aRBERNRE SRR
ik FHY ST/SG/AC. 10/11/Rev. 6 38.3 WIT. 4 | KL% 4
4 UN Manual of Tests and Criteria 5 : A
Shock ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test T.4|°C¢ Appendix 4 P,:;i 4 /
L_?“cﬁlﬂ %%-?;ﬁ:llﬁﬁ%ﬁﬁafwﬂﬁm ﬂgﬂuﬁ:?ﬂ;
FMD ST/SG/AC. 10/11/Rev. 6 38. 3 RIAT. 5 WEHE 5
5 ity UN Manual of Tests and Criteria ﬁf}ﬁpendix 5 ey s /
External short [s1/sc/ac. 10/11/Rev. 6 Section 38.3 Test T.5|°C Passed
circuit :
A B (R T be S Pz 0 it RS mbrl
B TAE) ST/SG/AC. 10/11/Rev. 6 38.3 WEKT.6 | W% 6
6 UN Manual of Tests and Criteria Sod ; Fas
Crush ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 BEE ARpeIia P;?&i d /
!&gﬁﬂ CRT AR TES RN RISk
) FH) ST/SG/AC. 10/11/Rev. 6 38.3 RIGT. 7 g 7
7 N UN Manual of Tests and Criteria é:f{ }'?gpcndix 7 ey s /
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 | Passed
l?%@l CRTRER R YER T ﬁtgﬁnﬁ?ﬂ\
F) ST/SG/AC. 10/11/Rev. 6 38,3 RIT. 8 W 8
8 ﬁ%dﬁf{% UN Manual of Tests and Criteria \;:E“?;pendix 8 ey /
Forced discharge |s1/sG/AC. 10/11/Rev. 6 Section 38.3 Test T.8|°° Passed
AR REIRBE - 19°C-20°C  EREERAE - /%
TestEnvitenmezi Ambient temperature:19°C-20C;Ambient humidity:/%
Condition
R B /
. Test Item
pompin [l —
Subcontracted Test HOEHE | AR / R4, y
Condition Subcontracted | Name Post Code
Laboratory Hhk / w75 y
Address Tel
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A5 1 BRAE LA | fanos
No. Name of Test Items | Altitude simulation
‘g HokA RIEA] Before R /E After FERA | He s | s
%5 Sample Status RE Tk /E RE FrE&- 9. /E | Mass Loss | Residual | 3R
Sample Mass oCcv Mass ocv OCV  |Other
No. /g A% /g A% 1% 1% Event
001 | jpered®® | 407238 | 4.38 | 40.7234 | 4.37 0.00 | 99.77 | o
002 | ot | 406352 | 4.38 | 40.6310 | 4.38 0.00 | 100.00 [ ©
003 | oo k® | 40.6126 | 4.38 | 40.6120 | 4.37 0.00 | 99.77 | o
004 | oyeront®ER | 40.6796 |  4.37 | 40.6786 | 4.37 0.00 | 100.00 | ©
005 | oyorrinsi® | 40,6223 | 4.38 | 40.6222 | 4.37 0. 00 99.77 | o
006 | eyoroer® | 40.3180 | 4.38 | 40.3174 | 4.37 0.00 | 99.77 | o
007 | joyercm®®® | 40.5480 | 4.38 | 40.5475 | 4.37 0. 00 99.77 | o
008 | oo ®® | 40.3855 | 4.37 | 40.3851 | 4.36 0. 00 99.77 | ©
009 | jeyerrii®® | 40.6265 | 4.38 | 40.6250 | 4.37 0. 00 99.77 | o
010 flgecns 40.5002 | 4.38 | 40.4993 | 4.37 0. 00 99.77 | ©

1CYC Fully charged

R 2 This space intentionally
LR left blank

&ik: LR V-IRA D-MRR R-2E F-RK 0-Riik. RRA. LMK, RE. fik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B ; RWNAE LA | B
No. Name of Test Items Thermal test
B Hm kA RIEFT Before REE After RERE| #4s ] s
%5 Sample Status RE | FBREE RE FF¥- 9 /& | Mass Loss| Residual | 30
Sample Mass oCcv Mass oCcv OCV  |Other
No. /g AY g Y 1% 1% Event
001 | jyrorn®ht o a0.723a | 437 | 40.7285 | 428 0. 00 97.94 | o
002 m.gﬂiﬁﬁfﬁiﬂ, 40. 6340 4. 38 40. 6400 4.28 0. 00 97.72 0
003 | jyorrna®t 40,6120 | 4.37 | 40,6174 | 4. 28 0.00 | 97.94 | o
004 | oy roi®h 1 40,6786 | 4.37 | 40.6849 | 4,28 0.00 | 9794 | o
005 | okt 406202 | 437 | 40.6273 | 428 0. 00 97.94 | o
006 | (oyepriirt | 40.3174 | 4.37 | 40.3228 | 4.28 0.00 | 97.94 | o
007 | joyeporart o 40.5475 | 4.37 | 40.5528 | 4.28 0.00 | 97.94 | o
008 | oylporiir® | 40.3851 | 4.36 | 40.3905 | 4.28 0.00 | 98.17 | o
009 | joylpoehi® | 40,6259 | 4.37 | 40.6313 | 4.26 0. 00 97.48 | o
010 | |oyeprarilt 404993 | 437 | 405044 | 4.28 0.00 | 97.94 | o
AT 0 e

FiE: Lo V-RA D-ARR R-AEL F-RK 0-RIR. AR, A, RE. Aik.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

AL
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NO. 1118030187

1CYC TFully charged

5/11
i) ; WARA 24 | R
No. Name of Test Items Vibration
2 kA R Before RI/E After FERE | FowE H Ak,
Y5 Sample Status ¥ FEaE| BT FF#&- 9 /% | Mass Loss | Residual | FLE
Sample Mass oCcv Mass ocv ocv Other
No. g Y /g AY 1% 1% Event
1CYCHEA=FE
001 | ye it o |40.7285 | 4.28 | 40.7215 | 4.28 0.02 | 100.00 | o
002 | ooqomERt 1406400 | 4.28 | 40.6330 | 4.27 0.02 | 99.77 0
ICYCIEA AL
003 | eyc iy e oo | 40.6174 | 4.28 | 40.6102 | 4.28 0.02 | 100.00 | o
ICYCTATE
004 | oy poriioes o 140.6849 | 4.28 | 40.6774 | 4.28 0.02 | 100.00 | o
005 | joycrocE® 40,6273 | 4.28 | 40.6207 | 4.28 0.02 | 100.00 | o
006 | joycroien® o |40.3228| 4.28 | 40.3164 | 4.27 0.02 | 99.77 0
007 | it o |40.5528 | 4.28 | 40.5468 | 4.27 0.01 | 99.77 0
1CYCSEAFE Y . .
008 | oyc iy e o |40.3905 | 4.28 | 40.3837 | 4.26 0.02 | 99.53 0
009 | joycronh® o |40.6313| 4.26 | 40.6243 | 4.27 0.02 | 100.00 | o
010 oty 40.5044 | 4.28 [ 40.4979 | 4.26 0.02 | 99.53 0

\] ke = This space intentionally
)‘—[\‘1“[5 left blank

FiE: LR V-IRA DM R F-RK -k, LIRS, LMK, L. ALk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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6/11
5 ¥R R B 4 FK ity
No. 4 Name of Test Items Sk
HE oA KB Before X E After FERE | Hbwm S
B Siimiple Statis RE | FReE| AE Fr#&w®,/E | Mass Loss | Residual | R
il Mass ocv | Mass ocv ocvV | Other
No. /g A% /g v % 1% Event
001 | joycqocari® | 40.7215| 4.28 | 40.7225 | 4.28 0.00 | 100.00 | o
002 | joyerria® 406330 | 427 | 40,6341 | 427 0. 00 100.00 | o
003 | oyt | a0.6102| 428 | 40.6116 | .28 0.00 | 100.00 | o
004 | oy ki | 106774 | 428 | 40.6787 | 427 0. 00 99.77 | o
005 | oyereane | 40,6207 a.28 | 40.6213 | 428 0. 00 100.00 | o
006 | oyepoian® 403164 | 427 | 40.3170 | 427 0. 00 100.00 | o
007 | oy | 0.5468 | 4.27 | 40.5470 | 4.27 0. 00 100.00 | o
008 | jeyoroirr® | 40.3837 | 426 | 40.3846 | 4.2 0.00 | 100.00 | o
009 | joyoroiar® | 40.6243| 427 | 406254 | 427 0.00 | 100.00 | o
010 | yeycroinst® | 40.4979 | 4.26 | 40,4985 | 4.25 0. 00 9.7 | o
AT P

ik LR VAR Dk R-AEL F-RK 0-Rh. LRA. LMK, LKA, Aik.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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SRICI Testing Centre Test Report— Appendix 5

A% , AR B 4 A 51 fa 84

No. Name of Test Items External short circuit
e HoakA HaFBRZHELE AL
Sample No. Sample Status Max. Extem;é:Tcmperaturc Other Event

001 lcyécﬁﬁ?";fﬁﬁgm 58. 4 0

002 ICY(I_CI\E‘IV_T)? flif‘ged 58.4 0

003 1CYécl‘igﬁ?§$ged 58. 2 0

004 1(:\’&%5%??}::2;;1“1 58. 3 0

005 ICY(I(JEYE?T;%‘({EEgﬁd 58. 2 0

006 1::\{551\[&17?? zgf:gud 98. 1 0

007 IC\(ICI\Eﬁ:}LfE?ged 58. 1 0

008 1cvécgﬁﬁffé§$ged 58.0 0

009 ICYéCI\;Eﬁ?Cﬁhignd 98. 2 0

010 ICYCoE 2 7 57.9 0

1CYC Fully charged

A

This space intentionally left
blank

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

NO. 1118030187
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SRICI Testing Centre Test Report— Appendix 6 NO. 1118030187

8/11
A5 AR B 4 AR B
6
No. Name of Test Items Crush
¥t o = g
Sample No. Sample Status o cm/ﬂc FRRRERHEE Other Event
1CYC 50%%¢ 4t
k) ICYC 50% Capacity 21.7 0
ICYC 50%28
012 ICYC 50% Capacity 21.4 0
. 1CYC 50%%sHt
013 1CYC 50% Capacity 21.3 0
1CYC 50%4it
014 1CYC 50% Capacity 217 0
- 1CYC 50%%cHt
015 1CYC 50% Capacity 21.7 0
BLF?EE] This space intentionally left

blank

#HiE: DR F-RK -k, LA,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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9/11

R 7 AP B L AR 7

No. Name of Test Items Overcharge
H b GREEIES L2
Sample No. Sample Status Other Event

01 101C oty onarged 0

017 LCKC Tty aharger 0

018 ICYéCES??féfﬁsaged W

019 LOKC Tty aharged o

020 50C§8Cg5??§ézEfigod 0

021 50C$gcﬁﬁ??§szj%gcd 0

022 SOC\?ELI\IEﬁ?ﬁEng ©

023 50CYC5EAFi i o

50CYC Fully charged

BLFZE This space intentionally left blank

&iE: DR F-AL K O-Afifdk. Atk

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 . R B 2 A sl
No. Name of Test [tems Forced discharge
Sample No. Sample Status Other Event
ICYC5E 4T
024 1CYC Fully discharged 0
1CYCSE AR
025 1CYC Fully discharged 0
, LCYCSE AT FE,
026 1CYC Fully discharged 0
ICYCHE A TR R
027 1CYC Fully discharged 0o
ICYCHE AT
028 1CYC Fully discharged 0
ICYCSEA T L
029 1CYC Fully discharged O
LCYCHE AT
030 1CYC Fully discharged 0
1CYCSE R
031 1CYC Fully discharged 0o
- ICYCSEA T
032 1CYC Fully discharged 0
1CYCHE AT
033 1CYC Fully discharged 0
50CYCSE 4R
034 50CYC Fully discharged 0
_ 50CYCHEATH
035 50CYC Fully discharged 0
50CYCHE AT
036 50CYC Fully discharged 0
50CYCHEAHL S
037 50CYC Fully discharged 0
50CYCHEA TR
038 BOCYC Fully discharged 0
50CYCHEATE
039 BOCYC Fully dizakavisd 0
50CYCHE 4T
040 50CYC Fully discharged 0
50CYCHE 4T,
041 50CYC Fully discharged 0
50CYCHEA T
042 50CYC Fully discharged O
043 50CYC5E Al
50CYC Fully discharged 0

Hiz: DR F-ARK 0-RfEIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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